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7 A B s TCR18650 2200mAh 3. 7V 2200mAh

_ L5 d
Hdn 4 R Chinese
Name of Sample | o 5 Lithiun-ion Rechargeable Cell ICR18650 2200mAh 3.7V 2200mAh
English
kg 1121120376
Sample No.
%:]ﬁﬁ.i'ﬁ{j_ LRSI R A=
Consignor Jiangsu Tenpower Lithium Co., Ltd
A FERL YL ARG e 354 BR 2 )
Manufacturer Jiangsu Tenpower Lithium Co., Ltd.
Sl = WEE T Calas Rubs it T A1)
% |l
AR i ST/SG/AC. 10/11/Rev.7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Test method Section 38.3
HZ A BKEE GRRAGRETH)
ST/SG/AC IO/II/Rev 7 38.3 UN Manual of Tests and Cl"lterld. ST/SG/AC, 10/11/Rev. 7
Criterion Section 38.3
. ﬂ; b ) _ e
A’H“ o T IO
ppearance Blue Cylinder plastiecs film shell
g 8 M 2021-12-12 HRAIE B 2021-12-16 ~ 2022-01-06
Accepted Date Test Date
e B T FE R, P sl s ot AR 48 L Rl
= Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Impact, Forced discharge
KM, ZRERAEEEAE GREMEAETI ST/SG/AC. 10/11/Rev. 7 38. 3brifE%ik.
The sample has passed the test items of UN Manual of Tests and Criteria
B sE#  [ST/SG/AC. 10/11/Rev. 7 Section 38.3
Conclusion
£3 7] 75 48 S Rechargeable Lithium Cell. / S *, %%(
Comment = %’L
B{r@'}‘ 2 )\\’ .@
TR
FH it / #

Consignor 215600
Address Post Code
w2 FHE kg w (R

Approver: "& o Checker: Compiler:
R

Title:

B B T2 (Vice chief engineer)
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B AR B L AR HEZRSAFELET B sk 2 AR b &
Name of Test Standard requirement or The = .
N a Test Result | Conclusion | Remark
0. Clause Number of Standard
ltems
B Gl us A prt T
N My ST/SG/AC. 10/11/Rev. 7 38.3 1R4GTL W 1
1 E‘Eﬁm UN Manual of Tests and Criteria Spe A\ mdix 1 ﬁ- /
Altitude T /S . Mov 7 %3 : % Appe 4
ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Tl Py
simulation & :
BRI Gl FkrdE
FIRR #) ST/SG/AC. 10/11/Rev. 7 38.3 L3512 W% 2
2 e UN Manual of Tests and Criteria See Appendix 2 f‘éﬂ% /
Thermal test  |sT/56/AC. 10/11/Rev. 7 Section 38.3 Test T2 Passed ‘
EEa I Calas MamiET "
= MY ST/SG/AC. 10/11/Rev. 7 38.3 tI&T3 W 3
3 Vib?a?]ion UN ‘Mamlal of' quts and Cr'%teria See Appendix 3 ‘g‘-ﬂ? /
ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T3 Passed
T 2 P ol AT T
ht ) ST/SC/AC. utiffl{lffaw. 7 38.3 WK1 R 4
4 UN Manual of Tests and Criteria See Appendix 4 f;‘#ﬁ- ok
Shock ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T4 Pl
Bea B Gl mpsitF
= Mt ST/SG/AC. 10/11/Rev. 7 38.3 Wl46T5 WP 5
5 SRR UN Manual of Tests and Criteria e Appendix 5§ L f /
External short [|st/se/ac. 10/11/Rev. 7 Seetion 38.3 Test
circuit T : Passed
B Gt ae Rl bsaft T
e ik} ST/S6/AC. 10/11/Rev. T 38.3 iR4T6 W% 6
6 UN Manual of Tests and Criteria S Ak
See Appendix 6 =] /
Impact In A 107107 el _
ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Passed
T.6
BCA B Gl Atk F -
WY ST/SG/AC. 10/11/Rev. 7 38.3 {4hT8 W 7
7 gﬁfﬁﬂﬁk% UN Manual of Tests and Criteria See f—\;pﬂndix 7 ﬁ»*ﬁ. /
Forced discharge |st/sc/ac. 10/11/Rev. 7 Section 38.3 Test ' e ‘
T.8
This space intentiocnally left blank
PN
8
K IR A PREZIR I 1 20°C-21°C BRI A /%
) - T . CONC =91 - - iditv: /%
Test Environment Ambient temperature:20C-21°C;Ambient humidity:/%
Condition
Ll y
2 &, #ﬁ‘ﬂﬁ'%% \Test Itemrh o
Subcontracted Test raxhE | LR / e /
Condition Subcontracted | Name Post Code
Laboratory Ko 3tk / w5 /
Address Tel

LAY O
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5 | AR B & AR 1 BE AR
No. Name of TestItems | Altitude simulation
RN Bk A KIEAT Before R E After Rk | RAwE| £
Y5 Sample Status FfE | FBELE| BT | FHREL/E | Mass Loss| Residual | IE
Sample Mass ocv Mass ocVv OCV  |Other
No. /g A% /g A" % % Event
001 | it | 43.4135 | 419 | 43.4116 | 4.19 0.00 | 100.00 | ©
002 | joyerei®RE | 432472 | 419 | 43.2443 | 419 0.01 100.00 | O
5 T R R I 1 £ T R R R 0.00 | 100.00 | O
004 | oyt | 43.3700 | 418 | 43.3679 |  4.18 0. 00 100.00 | ©
005 | joyecrir® ] 43.1656 | 419 | 43.1634 | 4.19 0.01 | 100.00 | ©
006 | gpocriitR St R o0 || 4.198 s Qb7 | 4.19 0.00 | 100.00 | ©
007 | ssocrasrno i ibma.0171 L 448 | 43.2152 | 4.19 0. 00 100.00 | ©
008 | ssorepii it | 43.0456 | 4.19 -] 43.0446 | 4.19 0.00 | 100.00 | ©
009 | gsovorieril | 4312037 4.18 [ 431104 | 418 0.00 | 100.00 | ©
010 | gporopirri® | 43.3237 | 419 | 43.3216 | 419 0. 00 100.00 | ©
:J\T T i,_,This spa]ceefti nbtle;I;cki onally
HiE: LR V-RA DA R-2E F-RK 0-RR. LRA. LMK, LHEE. AKX,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

F Ny W el A4 W
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B% ) BMAR LA | AIRR
No. Name of Test Items Thermal test
KISH Bef KIE Af . i
#‘Fn #—f-é’nﬂi.’{é 1%\.15-1- B] Before 1&4%—1 J& After )ﬁﬁjﬂk %‘j%%&- ﬁ-'r‘&n
w5 Sample Status RE | FFRLAE RE FF3& %, /% | Mass Loss| Residual | JL%
Sample Mass ocv Mass ocv OCV |Other
No. /g v /g A% 1% /% | Event
001 o 43.4116 |  4.19 | 43.4130 |  4.09 0.00 97. 61
1CYC Fully charged | e : . : - . 0
002 | oAl o[ 43.2443 | 419 | 43.2469 | 4.15 0. 00 99.05 | o
003 | jopenart 1432778 | 420 | 43.2781 | 4.15 0. 00 98.81 | o©
004 | oyl 1 43.3679 | 418 | 43.3694 | 4.14 0. 00 99.04 | o
005 | joproidh® 1 43.1634 | 419 | 43.1642| 4.15 0. 00 99.05 | o
006 | pmeroerrtto 17430307 { 4.19° | 43.0308 | 4.14 0.00 98.81 | o©
007 | pocrrie®lt o fme.2152 F 499 | 43.2160 f 4.14 0. 00 98.81 | o
008 | sscroprsi iy | 43.0446 | 4.19 -] 43.0448 |  4.14 0.00 98.81 | o
009 | psoepoirl 1431194 418 | 431202 414 0.00 99.04 | o
010 | ppoocpor®®l | 43.3216 | 419 | 43.3224 | 4.15 0. 00 99.05 | o
u‘—ij F This spalceefti r;]tle;ntkj onally
Bk LR V-RA D-MRAk R-KE F-RK 0-R#H. RRA. A, RRE. EAK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

2N\
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A% . RAAR L | )
No. Name of Test Items | Vihration
#e | Haks |—Smfibdee | REEAMe lggpx | Aees| e
%5 Sample Status mE FHEE| RE FF 349, /& | Mass Loss | Residual E2 )
Sample Mass ocv Mass ocv ocv Other
No. /g NV /g IV /% % Event
001 | opeponhm o |43.4130| 409 | 43.4114 | 4.09 0.00 | 100.00 | o
002 | joyepoiEfte o 43.2469| 415 | 43.2453 | 4.15 0.00 | 100.00 | o
003 | okt 432181 415 | 43.2767 | 4.15 0.00 | 100.00 | o
004 | oyerasBAE o[ 43.3694 | 414 | 43.3679 | 4.14 0.00 | 100.00 | o
005 | erondkR o |43.1642| 415 | 43.1632 | 415 0.00 | 100.00 | o
006 | peooporrrw o 1430308 | 414 | 43.0307 | 414 | 0.00 | 100.00 | o
007 | oo i3, 2160 | 4. 14 |43.2147| 414 | o0.00 | 10000 | o
008 | pulX0CiRAM |3 oas | 414 | 43.0436 | 414 0.00 | 100.00 | o
009 | L ZOCEREL s io02 | 414 | 431175 | 414 0.01 | 100.00 | o
010 e e 43.3224 | 415 | 43.3215 | 4.15 0.00 | 100.00 | o

25CYC Fully charged

h »¢ =|This space intentionally
A left blank

' e

B FIy

&ii: LR V-RA D-ARAR R-2R % F-R K -k, LBAA. LMBHR. LHEE. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 .y AR B 4 AR Minh
No. Name of Test Items Shock
s L YN 30
#uan *—‘f— ‘jn;yix 1\%\45& Al Before Ti%ﬁ After }ﬁ_%,‘fﬁk %ﬂ%@,]ﬁ -ﬁ:—’f{b
pr S Sam;le St;‘;us FE | FREE| RE FF 3%, )% | Mass Loss | Residual | L&
Sample Mass ocv Mass ocv ocv Other
No. /g % /g v 1% 1% Event
001 | jorer e ool 43.4114| 409 | 43.4096 | 4.09 0.00 | 100.00 | o
002 | joricERRR 432453 415 | 43.2438 | 415 0.00 | 100.00 | o
003 | joencetAl ool 43.2167| 415 | 432757 | 415 0.00 | 100.00 | o
004 | joperaet kit | 43.3679| 414 | 43.3669 | 4.14 0.00 | 100.00 | o
005 | oycporartt oo 43.1632] 415 | 43.1618 | 4.15 0.00 | 100.00 | o
006 | preorercs it gl T 130807 o 4. 148 43. 0280 | 4. 14 0.00 | 100,00 | o
SCYCo 4 2n :
007 | ppcrcrdii SESRia7 | 418 | 43.2138 | 414 0.00 | 100.00 | o
008 | psoeen Rl Bl ag DA36 | 4. 147 ‘pdae080n | 4. 14 0.00 | 100.00 | o
009 | ssoccir it |43 1175 | 414 [ 431181 | 414 0.00 | 100.00 | o
010 | psomrcrt®®W 433215 415 | 43.3205 | 4.15 0.00 | 100.00 | o
)L _F 23 |V:This spalceeftinbtlegkional 1y

L r———

LIV W)

B LR V-RA DMK R-#0% F-A&K 0-AE. LRA. LBIR. LHE, LRK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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S 5 AR A B L& AR AR o

No. Name of Test Items External short circuit
Sample No. Sample Status e e P Other Event

o 1cw¥gti[f fﬁiged 106. 7 0

afe 1CY(HEJ]17§;$ cﬁh;%"ged 111.1 0

a3 1(:\?1&“5?? :Elalfnged 109. 5 o

s T R 108. 6 =

005 1(:\(}05%:{\5?;%#@ 108. 5 0

i 25C§F:C§5ﬁ?§;?ged 106. 8 0

e 25(:32‘('}\;5%3?&?;%1 107.8 o

i 35(:32(?‘?:5?{? z‘i??‘ged 105..6 o

o 25(:32?51??222?“ 106. 6 0
LR 2 This space intentionally left

blank

Z%: DA R-AREL F-A K 0-Rfiih. ALK, Lk,

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

PRy Y |

70T IR
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Ca 6 RMAA LA | fidh
No, Name of Test Items Impact
R CERT Sk A HERBRSHRE .
Sample No. Sample Status Max. Extern/zthTemperature et Evait
o1l m}c(fysrbef Ocﬁﬁ{?m 126. 4 o
e IC\}én:'ic(}‘}fogﬁaiiiiity 116. 2 0
. 1(,‘,\.-1cC ?5%%5 O(E’igi . 104.9 o
ot m-'lcC Ys%%soc%afafi ty 125.2 o
s m’lc( \:J(Omj(](‘,z;l ty 124.0 0
ot J50C 50% Capecity 134.1 E
ks 5@k Conis sy 126.9 5
Sl 25c2&’5cc Yf?(}l’f %ﬁiﬁy 129.3 0
e ——
020 25CYC 50% 7% & TP -

25CYC 50% Capacity

LUFZEH

This space intentionally left
blank

&3 DR F—R2 K 0-FMRiR. LA K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

[ .

| Wl =
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B3 7 AR B & AR et 1l FBCHEL
No. Name of Test Items Forced discharge
Mg R & AT 2
Sample No. Sample Status Other Event

021 1CYC 1151}1(1?\Z ;/dtiﬁ;ict}%arged O

022 1CYC 1}51}161?u j[l:iﬁi(c?arged 0

023 1CYC %g?ifi;ijfiﬁfc%al‘gcd 0

024 10YC IFC{EC 1):“ ?ﬁ{(fm-ged O

025 1CYC 15131(1}:5 {g.ibfcll%al‘ged 0

026 1CYC 1F(‘:L} lCIJ:: ?ibfcl lia_l'a rged 0

027 1CYC 1&61%?&%“%1 O

028 1CYC lFCL?rfz?ch?arged ‘ o

029 1EYC IIE;JYfer\rE ﬁﬁfc?}arged = : O

030 1CYC 1??}1(:1??1]]3(2?81 zed O

031 25CY (z GFCL?I{:]% %ifilcfar ged O

032 ZECX’CZBF(LYl{i?%Kfal‘ged 0

033 25(in:2 SPg?lfiﬁﬁiic?al-ged O

034 25(;&'5 bﬁﬁ? %iﬁsf{cfarged 0

035 25C‘s’(§2 S;l}lcljvb /ci?ibfcfarged 0

036 25(:\{02 ?"Fgli)?‘iﬁiﬁuged 0

037 ZSCYCZSFCUYIC 1{7;6%1}]3:&1‘%[1 O

038 25(3YC2 5F(‘:UY1(:15;6 ﬁihfcl}%arged o

039 25CYC25F§3]1C 1?%iﬁ§ciial-ged o

040 25CY(22 SFCL}ELCI‘?‘?iﬁfcl#arged 0

&iE: DRIk F-R K 0-AMIR. LAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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